€ =nmamr

our power, your passion

Modello LC1P92F-1

Tipo di motore Monocilindrico, Raffreddato ad aria, 4 tempi, OHV
Spostamento 452cc

Potenza netta 9,2 kW/3600 giri/min

Alesaggio x corsa 92 millimetrix68 millimetri

Coppia netta 27/2600Nm/giro/min

Sistema di avviamento Elettrico

Sistema di lubrificazione |Spruzzo+Pressione

Filtro dell'aria Elemento filtrante doppio
Capacita olio motore 1,2 litri
Peso netto 31kg

Dimensione 432 mmx388 mmx300 mm




Sk (Gear Box Assy)

il Description HMIRES R ZEilit
Part No. CONSUMABLE GRADE

1 ocation pin T110_d=12_1L=20; 2 C

2 120150146-0001 Gasket for cylinder head T380 1 5%; 1 A

3 Stud T370 _M6/8_L=138; %515 H4¥Q16 2 C

4 Cylinder head T381_Bik 14 hn S it Bt 24 4L 1 B

5 270960028-0002 Spark plug RC12YC; Cr3-+4liftk 1 A

6 Hexagon bolt with flange T370 M10X 1. 25 L=85; # W [14%Q16 C

7 120250079-0001 Gasket for cylinder head covdT381 9016; A

8 Cylinder head cover assy T381 A& 4 C

9 Hexagon shaft shoulder bolt |T370 M6X16.5(®8X3.5) ; #¥i#5 F4EQL6 C




S X4 (Blower Housing)

F FHEE S EIH LR Description HHARAS AR ZEilit
No. Part No. Reqd. QTY CONSUMABLE GRADE

1 Impeller T381; 1 B

2 Starting disc T370; 4% W5 F14¢Q16 1 C

3 Hexagon nut with flange T381 ANHiBhIE A M16 X 1. 5; 45 F4£Q16 1 C

4 Hexagon shaft shoulder bolt [T390 M6X21.8(®8X10.8) ;45 H4EQL6 1 C

5 air deflector T381 2#; 1 B

6 Hexagon bolt with flange GB/T 5789 M6 L=12;%%#5 F%¥Q16 1 C

7 Lifting eye T441; 2 C

8 Hexagon shaft shoulder bolt [T370 M6X16.5(®8X3.5) ;45 HEEQL6 2 C

9 1160210046-0001 U A Fan cover comp. T381; 1 B

10 Bolt, Hexagonal T390 M6X 16.8(D8X5. 8) ;#5145 HEEQL6 1 C

11 Starter outer cover T381; Bk 1 B




/#-2
J1
BKRS (Flywheel)
5 AT S Description . e g JE
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 270880173-0001 | & #om #% RectifierVariable vol|T440; 1 A
2 Hexagon bolt with flaGB/T 5789 M6 L=12;%%¥5 H4%Q16 2 C
3 Connecting wire T370_JB ity T ; i AL REACHZE 3R ! A
4 270190031-0001 | #g Ho 2 & #p 44 Components of charginT381 JE i T ; 1 A
5 Hexagon bolt with flalGB/T 5789 M6 L=30;%% 5 FH4%Q16 4 C
6 FLYWHEEL COMP T370_BUH WL ; 1 B
7 Hexagon bolt with flalGB/T 5789 M6 L=25;4%i5 FH4¥Q16 2 C
8 |270920251-0004 K 2 COIL ASSY., IGNNTION |T370_f7i+ ¥k, 5k Q &R BFliIG ; e Jeim ¥ 1 B
9 Location wire nail |T381 #¢E<; 1 B




FENENLEE (Starting Motor Assy)

F5 e iR BT Description Wik i S JE e
No. Part No. Reqd. QTY| CONSUMABLE GRADE
1 270360132-0004  |A2BHEMLE1E Components of starting m|T381 223 FL K1, A& 3 f1 ; 3HIL G FRHOA_FUiH 1 el 1 B
2 rectifier voltage regulal|T381; 1 C
Hexagon bolt with flange|GB/T 5789 M8 L=80 S=12;%% ¥ H4¥Q16 2 C




THEZEH RS (Governor)

5 FHEES T4 7 Description AR A2 ZRilit
No Part No. Reqd. QTY CONSUMABLE GRADE
1 Hexagon bolt with flange|GB/T 5789 M6 L=16;4% ¥ F4£Q16 1 C

2 Throttle handle combinat|T370 Bk, WgHHE[H ; 1 B

3 Hexagon bolt with flange|GB/T 5789 M6_L=14;#%#5 H4¥Q16 2 C

4 171600020-0001 |/ 5 5% Governing spring T370; 1 A

5 Hexagon nut with flange |GB/T 6177. 1 ANHiB5iE A M6: 9% #5 F4£Q16 1 C

6 Speed regulating bracket|T370;# J 3k Fim 'K B WBET /75 vk 2 B R AP 1 C

7 Square head set screw wi|T040 M6 L=21 (13mm) ; &35 3 22 [# & 1 C

8 Throttle rod T370; 1 B

9 Choke valve bar T370; 1 B

10 Hexagon shaft shoulder b{T370 M6X 15(® 10X 1.8) ; #%15 HEEQL6 1 C

11 Choke valve bracket T370; 1 C

12 Choke valve pull rod T370; 1 B




{3 (Carburetor With Pump)

Eikc E LUl Hy Description Mtk 2E Calllies
No. Part No. Reqd. QTY CONSUMABLE GRADE
1 170021557-0001  |fL 2% Carburetor T381_CARBIRAS Ay B, 17 5L 51 IR e LA 1. 2mm; 3y 1 B

2 170430173-0001 |4k jth i 25 o 2 Carburetor gasket T440_JHAE IR kAR 2Lt 1 B

3 170430099-0001  [4b 2% 25 5 24 Carburetor gasket T370_interface (N-8092) # KL _{kih#s 525 F 5 2 1] 2 A

4 air deflector T381_1#; 1 C

5 Heat insulating pad for|T370; 1 B

6 Carburetor gasket T370_interface (N-8092) M fl i/ 8 5 4 ; 1 A

7 Hexagon bolt with flang|GB/T 5789 M6 L=12; %% HEEQ16 1 C

8 Pipe clip T370 d11 JhEFRE 2 A

9 170010018-0001 Fuel filter T370; 1 A

10 0il tube T370_N7%6. 35_4MZ12. 7_K105_CARBIRZAS ; #HEPAYIEAR 1 A

11 Hexagon bolt with flang|GB/T 5789 _M6_L=16; ¥ F14£Q16 2 C

12 170460026-0001 Gasoline pump T381 Bik JE4E4M5%; 1 B

13 0il tube T370_N1%6.5 #ME11 1380 JTIMFEIE S ; il FEROHSEE 1 A

14 Pipe clip 1370 Bk B ! A

15 0il tube T320_N7%6. 35_4ME12. 7_K285_Fji5i%E CARBIRZ ; HEP 1 A

16 Hexagon bolt with flang|GB/T 5789 M6_L=20; ¥ F14£Q16 2 C

17 Gasoline pump bracket |T370 Fhnamig ; 1 C

18 Clip combination T400 @ 11.5;58502'Q19 i /EREACHE 3k 4 A




| ——4
|
L 2 - N /
O
| VD s
! W 5
i —1 . @ \&6
|
|
Z3yE28 (Air Cleaner)
B TS . HE Al
— TR Description MR A = 4
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 180130188-0001  |#¥ykasukits Air filter element T381_jEils 1 A
2 180130187-0001 |75 JE &k Air filter element T381_fyEHE4R; 1 A
3 Bolt handle T381; 2 B
4 180020633-0003 |Z5JEws Air filter T381_AFK; ¥ SR REACHEE SR 3k, 111 2 28 2 s ] 1 B
5 Hexagon bolt with flange |[GB/T 5789 M6 L=35;%% 14 H%¥Q16 1 C
6 Hexagon nut with flange |GB/T 6177.1 AH:Bilgih M6 ;4% W HEEQL6 2 C




BESHLE (Valve)

il T BT Description s i S JE Tt
No. Part No. Regd. QTY [ CONSUMABLE GRADE

1 Valve Kit T381; 1 B

2 Seat, valve spring [T110;%Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd<<100ppm 1 B

3 Valve oil seal T110;Hg/Cr6/Pb/PBB/PBDE<<1000ppm, Cd<<100ppm 2 B

4 Inner spring of val|T11D_i#CIRE ; & Hg/Cr6/Pb/PBB/PBDE< 1000ppm, Cd<100ppm 2 B

5 Retainer, valve spr|{T11D_#iJ2IRZ GENL) _HEXITH ; #Hg/Cr6/Pb/PBB/PBDE< 1000ppnm)| 2 B

6 Valve locker T11D;%Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd<<100ppm 2 B

7 Valve rocker combin|T381; 4 B

8 Plate, push rod gui|T381; 2 B

9 Push rod T370 AR ; 2 B

10 Lifter, Valve T110;%Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd<<100ppm 2 B

11 Camshaft assy T370; 2 B




<\
10?
7 9
1
HWZER (Crankshaft)
F5 FHEE S S P i Description AR A2 ZRilit
No. Part No. Reqd. QTY [ CONSUMABLE GRADE
1 Piston ring combinatifT380; 1 A
2 Steel cable baffle rilT110 JHZEHL4E ; 2 B
3 Piston 1381 T, Bk ; 1 A
4 Piston pin T110_ & 20X 62; ¥ Hg/Cr6/Pb/PBB/PBDE< 1000ppm, Cd< 1 2
5 Connecting rod T370 Bk ; LZE W24 1 B
6 Connecting rod bolt |T370 Bik; &R 2 C
7 crankshaft T370 Afh; 1 B
8 Balancing shaft T370 A, WWINE; 1 B
9 Flat washer T370 4817 SME30 JEREL 5; %46Q07 2 C
10 Balancing shaft T370 B, NI ; 1 B
11 Key GB/T1095_L=54_6X6.3 ATH; 1 B




Hh#hsE % (Crankshaft Cover)

75 TS T Description . o v ek
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 Hexagon bolt with flangdGB/T 5789 M6 L=16; %% FH4¥Q16 3 C

2 150040019-0001  |iHi%E 5 0il pump cover T370; 1 C

3 380840467-0001 |25} &l Seal ring T370 MLl ZE 2 B PIGERIRCIT; 1 A

4 150010073-0001  |HLiHIZE B4 Components of oil pump |T381; 1 B

5 380650337-0001 |yt 0il seal T110_d=35_D=52 b=7; % Hg/Cr6/Pb/PBB/PBDE<10 1 B

6 Hexagon bolt with flangdT370_M8_L=40_S=12;#% 15 F14%Q16 10 C

7 ocation pin T370 d=10 L=12; 2 C

8 Engine oil return block [T370 PNHi& Mg ; 1 B

9 380630141-0002 Bearing GB/T 276 6207; 1 B

10 171750044-0001 Components of governor ¢T381 BiK: 1 B

11 Engine oil Strainer T370 yKIE; 1 A

12 Pressing plate for oil ¢T370; 1 C

13 Cover, 0il Strainer T381 HUEMFL; 1 B

14 Hexagon bolt with flangdGB/T 5789 _M6_L=25; 4% F1£%Q16 1 C




%55 (Crankshaft Cover)

F5 Fi S F A 42 TR Description FAR R A L ZEulLli:

No. Part No. Reqd. QTY | CONSUMABLE GRADE
15 110820223-0001 | #h#h4E % Crankcase cover T381 Bak, ANty LI TS 3% P4l 22 5 7L 1 B

16 Sealing plug screw T381 3/8-18NPTF_J53k; TIRAR 44K F14EQL 1 C

17 110690048-0001  |HLih N 41 & 0il rule combination T381 ML Ry % 3t P, VR I ; A 554 1 B

18 Hexagon bolt with flange GB/T 5789 M6 L=35;%8% 4 F4¥Q16 1 C




13 10 10

' N§'\|' |||| lbrgl% ]
Q || | |
I

Hi#h48 (Crank Case Comp)

FHEE S EaH LR Description HHARAS AR AT
Part No. Reqd. QTY CONSUMABLE GRADE

1 Breather tube T370 S8 T IERE A W EROHSEE R 1 A

2 Pin clip TO40 8 A 1 B

3 0il seal T110 d=8 D=14 b=4;%Hg/Cr6/Pb/PBB/PBDE<10( 1 B

4 Flat washer 1370 _P/&8 4MEL6 JEFEO. 5; 45l H4Q16 1 C

5 Speed regulating arm T381; 1 B

6 110830037-0001 | Hh b FE 55 2% 5 24 Crankcase cover gasket T381 interface (N-8092) ; 1 A

7 Bearing GB/T 276 6207; 1 B

8 Seal ring T370 D=11.7 d=2.5 WHifAg; 1 A

9 Leaf valve T370 RN ; 1 B

10 Hexagon bolt with flange [GB/T 5789 M6 L=12;4%#5 H4EQ16 3 C

11 PACKING, BREATHER CHAMBER [T370 JEAi AR AR ; 1 A

12 CAP, BREATHER CHAMBER T370_A;HE¥E HEE Q16 1 C

13 Bearing GB/T 276 16003; 2 B

14 0il seal T110 d=35 D=52 b=7;%Hg/Cr6,/Pb/PBB/PBDE<1( 1 A




Hi#h48 (Crank Case Comp)

5 TS AR Description B IR A ot i et

No. Part No. Reqd. QTY CONSUMABLE GRADE
15 Hexagon bolt with flang{GB/T 5789 M6 L=14;%#%i5 FH4EQ16 1 C

16 Pressing plate T381; 455 H4¥Q16 1 C

17 Crankcase body T381 ALt R 2 e AL A3 I AR o i 5 1 B




HESR (Muffler)

R . ik R

- - T 44 HK Description FUASOIRES == -

No. Part No. Reqd. QTY | CONSUMABLE GRADE
2 180650074-0001 [HER O %43 Outlet gasket T370_f158%; 1 C




